
11

4X

5

6
2

3

12

4X

15

4X

1

14

4X

11

4X

4

15

4X

11

4X

12

4X

15

4X

15

4X

9

15

6X

13

6X

12

6X

10

6XINSTALLATION:

SLIDE THE TWO FRONT MOUNTING BRACKETS UNDER THE AIR DUCT AND 1.
ONTO THE OEM STUDS. REUSE OEM NUT AND TIGHTEN.
SLIDE THE REAR MOUNTING BRACKET UNDER OEM WIRING AND PLACE 2.
ONTO THE OEM STUDS. PLACE THE REAR BRACE PIECE ON TOP AS 
SHOWN. REUSE OEM NUTS AND TIGHTEN
USE CARRIAGE BOLTS AND FLANGE NUTS TO SECURE THE REAR BRACE 3.
PIECE TO THE REAR MOUNTING BRACKET.
LOOSELY ATTATCH THE TRAK MOUNT TO THE CENTER MOUNT BY USING 4.
THE 1/4"-20 BOLTS AND FLANGE NUTS
PLACE THE CENTER MOUNTS ON THE BRACKETS AND ALIGN THE TRAK 5.
MOUNT.  REMOVE AND TIGHTEN HARDWARE 
ATTATCH CENTER MOUNTS TO MOUNTING BRACKETS BY USING 1/4"-20 6.
BOLTS, LOCK WASHERS, AND FLAT WASHERS
SLIDE 1/4"-20 NUTS INTO EDGE SLOT OF  TRAK MOUNT AND ATTATCH 7.
SIDE SKIRTS USING 1/4"-20 BOLTS, LOCK WASHERS, AND FLAT WASHERS
ATTATCH END CAPS TO TRAK8.

ITEM 
NO. QTY. PART NUMBER DESCRIPTION Revision

1 1 10-009431-19 8" WIDE TRAK MOUNT 26" LONG A

2 1 10-010094-DS BRKT, TMW FRONT MOUNTING, FORD INUT, DS A

3 1 10-010094-PS BRKT, TMW FRONT MOUNTING, FORD INUT, PS A

4 1 10-010095 BRKT, INUT TMW REAR MOUNTING A

5 2 10-010172 BRACKET, CENTER, HUMP, INUT 2020 TMW A

6 1 10-010174 BRKT, INUT, TMW, REAR, BRACE A

7 1 10-010225-DS TMW, INUT, SKIRT, DS A

8 1 10-010225-PS TMW-INUT-SKIRT-PS A

9 2 30-002527A KIT, TRAK MOUNT GASKET AND END CAP A1

10 6 GSM30005 NUT 1/4-20 HEX BLK, ZINC, GRD 5

11 12 GSM30023 NUT 1/4-20 HEX FLANGE SERRATED ZP, BLK

12 14 GSM31005 WASHER, 1/4 FLAT ZP, BLACK

13 14 GSM31026 WASHER 1/4 LOCK ZP BLK

14 4 GSM32000 BOLT, 1/4-20 x 3/4 CARRIAGE ZP, BLK

15 22 GSM33001 SCREW 1/4-20 x 3/4" HHCS ZP BLK

75 JACKSONVILLE RD,
WARMINSTER, PA. 18974
1-800-524-9900

SIZE

SCALE: 1:4 SHEET 1 OF 1

DO NOT SCALE DRAWING

WEIGHT (LB):   21.57

TITLE:

DWG.  NO.
C-TMW-INUT-02-INST

REV

A 10-19

HAVIS, INC.

INUT TMW INSTALLATION 
INSTRUCTIONS


	Sheet1
	Drawing View1


